


SPARE PARTS LIST FOR BREAD SLICER JSL-31 

 

ITEM NO.             PART NO.                  DESCRIPTION  

1.                   JSL310020                  RIGHT WALL 

2.                   M10                       NUT 

3.                                               HANDLE 

4.                    JSL310460                  CONTROL PANEL 

5.                                               POWER SWITCH 

6.                                               PLASTIC HANDLE 

7.                    M8X20                     SCREW 

8.                    JSL310480                 BLADE FRAME ACTIVITY LEVER 

9.                    JSL310230                 UPPER BLADE FRAME 

10.                   JSL310270                 SPRING 

11.                   JSL310260                 BLADE FRAME RETAINER 

12.                   JSL310250                 BLADE 

13.                   JSL310510                 BLADE DOWEL 

14.                   M6X16                    SCREW 

15.                   JSL310220                 FIXED ROD 

16.                   JSL310110                 PLATEN 

17.                   JSL310210                 FIXED ROD 

18.                   JSL310290                 UPE ROD 

19.                   JSL310280                 PERMANENT SEAT 

20.                   JSL310240                 LOWER BLADE FRAME 

21.                   M6X12                    SCREW 

22.                   JSL310120                 HOLDER 

23.                   JSL310130                 HOLDER COVER  

24.                                             MOTOR 

25.                   JSL310380                 LOWER FIXED PLATE (RIGHT) 

26.                   JSL310050                 FRAME FIXED ROD 

27.                   6204                      BEARING 

28.                   JSL310360                 PLASTIC BASE (RIGHT) 

29.                    JSL310350                BLADE FRAME FIXED RING 

30.                    JSL310340                BLADE FRAME FIXED ROD 

31.                    JSL310300                BLADE FRAME FIXED ROD 

32.                    JSL310330                PLASTIC BASE (LEFT) 

33.                    Ø10                      WASHER 

34.                    JSL310440           PLASTIC BEARING CONNECTING ROD 

35.                    JSL310390                 TRANSMISSION FIXED SHAFT 

36.                    JSL310010                  LEFT WALL  

37.                    JSL310140                  ACRYLIC BOARD 

38.                    JSL310070                  LOWER FIXED PLATE(LEFT) 

39.                    JSL310450                  SLIDING SHAFT 

40.                    M5X6                      SCREW 

41.                    M6                         SOFT HAT                          



42.                  M6X30                      SCREW 

43.                  JSL310320                   PLASTIC BASE ATTACHMENT 

44.                  JSL310410                   MOTOR SUPPORT (BACK) 

45.                  JSL310400                   MOTOR SUPPORT(FRONT) 

46.                  M20                        NUT 

47.                  Ø49                         SCREW 

48.                  JSL310430                   PULLEY 

49.                  M8X16                      SCREW 

50.                  Ø8                          WASHER 

51.                  M8                          NUT 

52.                  Ø8                          WASHER 

53.                  Ø8                          WASHER 

54.                  M8X25                      SCREW 

55.                  JSL310420                    PULLEY SHAFT 

56.                                               BELT 

57.                  M8X16                       SCREW 

58.                  JSL310370                    MOTOR PULLEY SHAFT 

59.                  M22                         NUT 

60.                  JSL310170                    FRONT COVER 

61.                  JSL310090                    UPPER COVER 

62.                  M6X12                       SCREW 

63.                  JSL310080                    FIXED ANGLE IRON 

64.                  JSL310470                    FIXED ANGLE IRON 

65.                  JSL310310                    FIXED ANGLE IRON 

66.                  JSL310160                    SLOPING PLATE RETAINER 

67.                  JSL310100                    TRAY BAR 

68.                  JSL310150                     SLOPING PLATE 

69.                  JSL310190                     WIDTH FIXING PLATE 

70.                  JSL310200                     WIDTH FIXING PLATE 
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